djamato

Parts List

HIGHT SPEED OVERLOCK STITCH MACHINE

CZ6000

MODELS & DEVICES

CZ6000 CZ6003 CZ6016 CZ60

16-61
CZ6020 CzZ6025 CZ6120 CZ6120-40
CZ6125 |

K2 B3 MT22

N VAMATO SEWING HACHIE HFE, £0, 70



AZHEBENERIE

A 442 5855 b1 626025-YIDF, XODF (626020-YIDF, XOIDF) HEABEE .
ﬁEMuTEﬁTTEMﬂ&WE%E.
$$ﬁ%ﬂﬁ¢%§mﬁﬁﬁm&x9MéXﬁa.

EIE BB h LR

SR
[ 1 =riEMEMEHSBE, EXREERPLEHAED.
[ ] NAHREHSHBRIZLLEMPIK.
o i BIREHSBE . ERMEARPEMT HTARNE.

TR HH S
AUEITEE, 5540 PARTS No. (EFSE) (fit 6200066).

FITHSER  EENEHSHEEKE.

AEHSEIRZ EHER, NEURBHER. URFEFRDE BRATEN.

How to use this Parts List

The illustrations in this Parts List are drawn on the basis of CZ6025-YUDF, XODF (CZ6020-Y
DF, XODF) .

The items from No.1 to No.13 relate to the standard model.

The itemns after No.14 relate to the submodel and device.

The dimiension of collar in this Parts List is shown as inside diameter X outside diameter X width.
Number beside connector shows size of joint

Mark explanation
[ ] means this part is changed from the previous Parts List

Inside of [ ] shows the previous Part No. and the shape of screw or the like.
@ means this part or model is newly added in this Parts List.

How to place an order for the parts

¥¢ When placing anlorder, please tell us"*Paﬁlrts No. {e. g. 6200066).
¥ For Air tube, please inform us of the part No. and the length.

This Parts List is subject to change for improvement without notice.



Contents =PI
MISCELLANEQOUS COVERS(1) AIIX—EFR(1) 1
MISCELLANEOUS COVERS(2) HIR—BEFR(2) 2
MISCELLANEOUS COVERS(3) HIXN—FR(3) 3
MISCELLANEOUS THREAD EYELETS FEER 4
MISCELLANEOUS CRANKSHAFT & BUSHINGS FWMKZRTTvya@Rk 5
NEEDLE BAR DRIVING MECHANISM HiEBE 6
KNIFE DRIVING MECHANISM AAEE Fd
PRESSER FOOT MECHANISM HIEE 8
UPPER LOOPER DRIVING MECHANISM FIL—IRH8E 9
LOWER LOOPER DRIVING MECHANISM TIL—IXEEE 10
FEED DRIVING CONTROL MECHANISM X Y A 11
FEED DRIVING MECHANISM EVUBE 12
LUBRICATING MECHANISM bipil g 13
CZ6000 EXCLUSIVE PARTS Y7EFILERSR 14
CZ6003 EXCLUSIVE PARTS YTEFIERBSR 15
CZ6016 EXCLUSIVE PARTS H7EFTILERASB R 16

€ CZ6016-61 EXCLUSIVE PARTS HYI7EFILERSER 17

CZ6120, 6120-40, 6125 EXCLUSIVE PARTS(1)

Y7ETFILVERRR(1)18

CZ6120, 6120-40, 6125 EXCLUSIVE PARTS(2)

H7ETIVERAR(2)19

€ K2 DEVICE(1) K2%&&E(1) 20
4 K2 DEVICE(2) K2 &E&(2) 21
4 B3 DEVICE B3 ¥i& 22
&MT22 DEVICE(1) MT223%E&E(1) 23
®MT22 DEVICE(2) MT22 &KiE(2) 24
MICELLANEOUS SUPPORTING BOARD R iREF 25
THREAD STAND RIAB 26
WARNING LABEL BEEIRIL 27




CZ6000



MISCELLANEOUS COVERS(1)
e s e A e

HIN—EER(T)

1

Ref.No Parts No. Description m 4 Amt. Req
1 6200066 Cloth Plate ZORA7L—Fhk 1
2 6200302 Cloth Plate(Lower) ZORZ7L—K(F) 1
3 6200072 Rubber Cushion JORA7L—MTF)EXHE 1
4 001123 Washer Ty 3
5 000644 Spring Washer ATV TTviry 3
6 110045 Screw(M4-0.7 x 12) IExy 3
7 6200070 Cloth Plate Eccentric Bushing IF¥xtryIvia 1
8 160001 Screw(M4-0.7 x 4) Ex 1
9 6200071 Collar(4 x 9 x 6mm) Hs— 1

10 003637 Screw(1/8-44 x 2.5) xRy 1
11 6200529 [6200217] Cloth Plate Latch, C. Set BEEA L /X —($8) 1
12 110073 [110012] Screw(M4-0.7 x 5}[M4-0.7 x 5] R ) 2
13 100001 Lock Nut OvZ+wvyhbk 1
14 110031 Stop Screw(M4-0.7 x 12) ARy 1
15 6200015 Qil Cap AAILFry T 1
16 6200016 O-ring(P28) ouvy 1
17 6200078 Top Cover kA= 1
18 110016 Screw(M4-0.7 x 15) xRy 6
19 6200228 Top Cover Gasket N PACSVASTE 3] 1
20 6200172 Oil Reservoir Gasket MBIy £y =
21 6200309 Oil Reservoir piik-try 1
22 006816 Screw(1/4-24 x 8) xRy 4
23 6200029 OiReservoirRubberCushion(Black-colored)  BAiR =L (Bfe) 3
24 6200033 OiReservoirRubberCushion(Green-colored)  BAiR T A (IR ) 1
25

26 6200182 Oil Reservoir Positioning Bar METEERE 4
27 300004 Washer AR o 4
28 120017 Screw(M5-0.8 x 15) IExy 6
29 6100029 Drain Hole Seal AR 1
30 005075 Drain Hole Screw(3/8-24 x 8) HMiRFERY 1
31 _

32 6200512 & Wind Guide Plate BAZEARR 1
33 110013 ¢ Screw(M4-0.7 X 8) xRy 2
34 300043 Washer Tyiry 2
35 6209401 [6109401] Serial Number Plate BMEIL— K ]
36 000726 Rivet 1E XSk 2
37 6200530 Cloth Plate Latch Holder REAL/N—5& 1
38 6200531 ¢ Cloth Plate Latch FBIL /N— 1
39 6200532 & Cloth Plate Latch Spring AL /X—/X% 1
40 170067 & Screw(M5-0.8 x 6)., kxR 1

CZ6000



CZ6000



MISCELLANEQUS COVERS(2)
e e e e e L P e e e e e

HIXN—BE%R(2)

2

RefNo Parts No. Description m & Amt. Req
1 6200465 [6200218] Side Cover flEAH/— 1
2 110013 Screw(M4-0.7 x 8) kxy 5
3
4 6200220 Eye Guard Holder FAH—FI& 1
5 170032 Screw(M4-0.7 x 5) 1Exy 1
6 000010 Conical Spring Washer m/RrTy v 2
7 6200285 Eye Guard FAH—R 1
8 110076 Screw(M3-0.5 x 6) =37 2
9 000444 Washer Ty 2

10 6200225 Needle Bar Qil Defender FHHEERZT 1
11 110012 Screw(M4-0.7 x 5) Exy 4
12 6200226 Needle Bar Oil Seal gHE—IL 1
13 190015 Screw(M14-2 X 6) Exy 2
14 6200227 Logo Plate OJv—7ik 1
15 110106 Screw(M4-0.7 x 8) Exy 2
16 6200375 Tape Guide(Upper) FT—7HAR(E) 1
17 000538 ¢ Washer Ty iy 2
18
19 6200159 Front Cover Latch Spring HIF A/IN—F v FINx 1
20 6200027 Front Cover Hook IR HIK—T 7 1
21 001203 Screw(9/64-40 x 45) ot 87 1
22 6200017 Front Cover Hinge Pin gifF H/—b Iy 1
23 003637 Screw(1/8-44 x 2.5) kExy 2
24 6200073 Front Cover(Right) BIRAF D/ — 1
25 6200024 Front Cover Hinge Spring BT HN—E v IRE 1
26 6200310 Front Cover Hinge GRSV AC < 1
27 6200156 Chip Guard{Openable) YIE%E R 1
28 110003 Screw(M3.5-0.6 X 6) Exr 2
29
30  —-———- Threading Chart(See the Table) FBEUH(TRER) 1
3] 6200170 Front Cover Latch BB FH/IN—SvF 1
32 110054 Screw(M3-0.5 x 3.5) xR 2
Parts No.

Models Threading Chart

CZ6000 390662

CZ6003 390662

CZ6016 390662

CZ6020 390660

CZ6025 390660 i

CZ6000



CZe000



MISCELLANEOUS COVERS(3)
e e T e

Ref.No

A IN—BR(3)

3

Parts No. Description m A Amt. Req
1 6200075 Feed Mechanism Cover = EhR—- 1
2 6200192 Feed Mechanism Cover Gasket EU EAR=IRyE Y 1
3 110048 Screw(M4-0.7 x 10) Fxr 5
4 6200077 Rubber Cushion B A E () 1
5 6200212 O-ring(P52) ouvy 1
6 6200211 Ball Bearing Holder NRFPYwoET 1
7 110013 Screw(M4-0.7 x 8) =37 7
8 6200511 & Fan Cover 727> hI— 1
9 110012 & Screw(M4-0.7 X 5) kY 2
10 150004 Screw(M4-0.7 x 6) Exy 1
11 6200209 Seal Plug S 2
12 6200224 Pushbutton Ty aRy 1
13 6200171 Qil Seal b IR ) 1
14 6100333 Retaining Ring AbyFUvy 2
15 6200036 Pushbutton Spring Ty Ry IR 1
16 330008 Seal Plug Fq: 1
17 330000 Seal Plug =i 1
18 6200219 Fabric Guide Plate HEAR 1
19 110064 Screw(M4-0.7 x 8) 1287 2
20 6200191 Tail Cover Gasket #BHIN—=IyF 1
21 6200076 Tail Cover #®AHIN— 1
22 6200259 Seal Plug B 1
23 6200180 Ball Bearing Housing NIy 1
24 6200181 Ball Bearing Housing Gasket NPT TRy ¥ 1
25 130003 Screw(M4-0.7 x 7.3) =37 3

CZ6000



CZ6000



MISCELLANEOUS THREAD EYELETS HoERER 4
RefNo Parts No. Description @ A Amt. Req
1 6200079 Thread Guide Plate HFERIR 1
2 110013 Screw{M4-0.7 x 8) Xy 2
3 6100056 Thread Tension Spring Cap HEF/INEF v v 7 (L) 4
4 6100057 Tension Spring Bushing HAFFv rEVIEA 4
5 6200026 Lower Looper Thread Tension Spring TIL—)CRFF/ICE 1
6 6200019 Thread Tension Spring Retainer HPF/INRF TV T(T) 4
7 000178 Felt Zxl bk 4
8 6100062 Tension Disc FHREFMm 8
9 000177 Felt Zzlk 4
10 190016 Tension Post(Short) BT 4
11 6200031 Tension Disc Eyelet HRETEHRE 3
12 6100059 Upper Looper Thread Tension Spring FIL—/SREAF/R 1
13 6200032 Needle Thread Tension Spring #HARPF/IFR 1
14 6200025 Needle Thread Tension Spring HRFBFINE 1
15 6200277 Tension Disc Eyelet for Needle Thread HRFHFERE 1
16 6200447 Qil Container SP& 1
17 6200448 Qil Container Plug B 1
18 370105 Felt SP7zilbhk 1
19 65200449 Felt Holder SP7z/LRHT 1
20 110013 Screw(M4-0.7 % 8) =5 1
21 6200284 Needle Thread Eyelet Holder B R R 1
22 110001 Screw(M4-07 X 5.4) Fxy 3
23 6200276 Needle Thread Eyelet(Right) $#HRE(H) 1
24 006035 Screw(9/64-40 X 7) =% 1
25 000644 Spring Washer 2T T Iy 1
26 000322 Nut Fv b 1
27 6200275 Needle Thread Eyelet{Left) $H5E () 1
28 6200272 Needle Thread Pult-off Hrigy i
29 110064 [110073] Screw(M4-0.7 X 8)[M4-0.7 x 7.5] =8 1
30 000653 Knock Pin ST 1
31 6200466 [6200273] Thread Retainer Plate Support IRFR 1
32 6200467 [6200274] Thread Retainer Plate NGRFM 1
33 6200468 [6200287] Thread Retainer Spring NAFIL/ R 1
34 170060 [170049] Screw(M25-045 X A4 [M2-04 x 4] =87 1
35 6200229 Looper Crank Cover W—INZ D0 HIN— 1
36 110009 Screw(M4-0.7 x 8) Exy 1
37 6100111 Looper Driving Shaft Oil Seal No—ehA I = 1
38 6200164 Spacer(Rubber) A= 1
39 6200280 Looper Thread Eyelet(Left) JL— 7 CGRIE () ]
40 110035 Screw(M4-07 x 10) =5 3
41 6200283 Thread Eyelet Support FRIBATIR 1
42 6200282 Lower Looper Thread Eyelet TFIL—/GRE 1
43 6200439 Upper Looper Thread Eyelet FIL—1RE 1
44 000014 Washer Ty iy 2
45 110026 Screw(M3-0.5 X 6) =7 2
46 6200023 Looper Thread Pipe FRENAT 2
47 000644 & Spring Washer ATV TIv v 1

CZ6000






MISCELLANEOUS CRANKSHAFT & BUSHINGS FEMROTyvaBER D

RefNo Parts No. Description @m 4 Amt. Reg
1 6200305 Machine Pulley 7= 1
2 160007 Screw(M6-1 x B) kxy 6
3 6200477 [6200162] Oil Cocling Fan R 7Y 1
4 160001 Screw(M4-0.7 x 4) IEx 3
5 6200214 Wave Washer BRIy e 1
6 6200213 Mechanical Qil Shield myy 1
7 8100622 [6100125] Crankshaft Ball Bearing(Right) R—ILRZP ) v TE) 1
8 6100127 Bearing Adapter NPV 7% 1
9 6200268 Oil Pump Driving Worm UA—L 1

10 6200373 Crankshaft Bushing FTw g 1
11 6200270 Crankshaft DSV I e T 1
12 6200560 ¢ Pin SHEHRE 1
13

14 160027 Screw(M3-0.5 x 3) ERY 5
15 6200179 Crankshaft Ball Bearing(Left) N—ILARTF ) (k) 1
18 6200234 Crankshaft Bushing NTwia 1
17 6200083 UpperKnifeDriving ShaftBushing(Right) EAZBT v 2 (H) 1
18 6200238 UpperKnife - Feed Bar Driving ShaftBushing E X X8k - XU v 2o 2
19 6200084 Upper Knife Driving Shaft Qil Seal EAZSAAL I =)L 1
20 6200244 Needle BarDriving Shaft Bushing(Right) #t87 S>287 v a(h) 1
21 6200243 Needle Bar Driving Shaft Bushing(lLeft) #7277 v 3 2 () 1
22 003636 Cap Screw(5/16-32 x 35) BRy 1
23 000526 Gasket Iy F 1
24

25 310109 Qil Wick A 1
26

27 6200241 UpperLooperDriving ShaftBushing{Front) £JL—/¥8 7w 2 2 (8i) 1
28 6200242 UpperLooperDrivingShaftBushing(Rear) EJL—/S8 7w 2 2 (18) 1
29 6200132 Looper Driving Shaft Qil Seal —mArIL—IL 1
30 6200238 Lower LooperDriving ShaftBushing{Front) TI)L—/$&8 7 v &/ 1 (B]) 1
31 6200240 Lower Looper Driving Shaft Bushing(Rear) )L —/X837 v 2 2 () 1
32 6200237 Feed Bar Driving Shaft Bushing(Left) XU w2 (k) 1
33 6200259 Seal Plug E 1
34 6200081 Control Lever Shaft Bushing RURESL -8 T v 1
35 160001 & Screw(M4-0.7 x 4) =377 2




q

0,

@
6.

CZ6000



NEEDLE BAR DRIVING MECHANISM

#

R

6

RefNo Parts No. Description m A Amt. Req
1 6200271 Needle Bar Driving Connecting Rod  $##E0Ov K 1
2 120049 Screw(M4-0.7 X 16) =87 2
3 6200088 Needle Bar Driving ConnectingRod Pin fEISVIEY 1
4 160002 Screw(M4-0.7 X 5) xRy 1
5 6200187 Needle Bar Driving Lever HEV SV UHB 1
6 120006 Screw(M6-1 X 12) xR 1
7 6200086 Collar(12 x 20 x 10mm) ho— 1
8 160003 Screw(M5-0.8 X 5) Exy 2
9 6200307 Needle Bar Crank Arm, C. Set gy >0 (1) 1

10 6200568 Needle Bar Driving Shaft BT S 1
11 6200085 Needle Bar Crank Arm HEoIvs 1
12 300008 Washer Tyy 1
13 140003 Screw(M6-1 X 18) X 1
14 6200087 Needle Bar Connecting Link gEY v 1
15 6200101 Needle Bar Connecting Link Pin HEUVIEY 2
16 310089 Qil Wick pii vy 2
17 6200246 Needle Bar Connecting Bracket gHiEfa 1
18 110006 Screw(M3.5-06 x 10) xRy 1
19 160016 Screw(M4-0.7 x 4.5) R 2
20 6200245 Needle Bar & Needle Bar Bushing, C. Set #H#& - &HE7 v 2 1 (1) 1
21-1 6209103 [6209100] Needle Clamp(Y) g1k X 1
21-2 6209102 [6209101] Needle Clamp(X) g1k X 1
22 —-———- Needle(System : DC X 1) & 2
23 001900 [003637] Screw(1/8-44 x 25)[1/8-44 X 2.5] =% 2
24 6200249 Stitch Plate Support Stay, C. Set FHRENT & X T (18) 1
25 6200250 Stitch Plate Support Stay HIFMAAXT 1
26 000035 Roll Pin o—JLE> 1
27 110009 Screw(M4-0.7 x 8) xy 6
28 6200153 Stitch Plate Support(Rear) SHREU & (1) 1
29 110001 Screw(M4-0.7 X 5.4) Wxy 1
30-1 6208000 Stitch Plate(Y5) iR 1
30-2 6208002 Stitch Plate(Y6) g 1
30-3 6208012 Stitch Plate(X4) iz 1
304 6208025 Stitch Plate(X5) FHiR 1
31 005345 Screw(11/64-40 x 83) IExy 2
32 6200089 Stitch Plate Support(Front) $HRES & (8) 1
33 110011 Screw(M5-0.8 x 10) IExy 2
34 6100020 Rubber Cushion B ARE 1
35 6209200 Needle Guard(Front) #5247 (8) 1
36 110002 Screw(M3-05x5) ¢ R 1
37 6200232 HR Unit, Complete Set HR B () 1
38 6100310 Tube Joint I TRF 1
39 6200090 Oil Tube(70mm) 3m/ 8 7 (70mm) 1
40 310005 Oil Wick i Py 1

Ref. No. 41 to 49

See the following page.

CZ6000



CZ6000



NEEDLE BAR DRIVING MECHANISM HERE 6

RefNo Parts No. Description m % Amt. Req

41 6200155 HR Felt Holder HRZ zILbET 1
42 310001 HR Felt HRZ )Lk 1
43 6200157 HR Felt Holder Bracket, C. Set HRERf+& (#8) 1
44 6200158 HR Felt Holder Bracket HREfd& 1
45 i 000393 Roll Pin o—-JLE> 1
46 110013 Screw(M4-0.7 X 8) =5 1
47 320008 Fitting Stud{Short) BREFRIL - (R 1
48 000567 Seal VARV S 1

1

49 6200296 HR Unit Bracket HREZBA

CZ6000



CZ6000



KNIFE DRIVING MECHANISM
e 9 S T

X X

v

Ref.No Parts No. Description I  Amt. Req
1 6200091 Upper Knife Driving Connecting Rod EXZ0Ow R 1
2 120049 Screw(M4-0.7 x 16) Exy 2
3 6100367 Driving Lever Pin XA REmE 1
4 160002 Screw(M4-0.7 x 5) Ex 1
5 6200093 Upper Knife Driving Lever LA 1
6 120006 Screw(M6B-1 x 12) =7 ]
7 6200092 Collar(10 x 19 X 9mm) Ho>— 1
8 160003 Screw(M5-0.8 x 5) =85 2
9 6200251 Upper Knife Driving Shaft LA 2 1

10 6200095 Upper Knife Holder Positioner EAZFILYE 1
11 6200094 Upper Knife Holder(Flat Type) LA ZRILY (F) 1
12 110035 Screw(M4-0.7 x 10) Exy 1
13 6200022 Upper Knife(Flat Type) EXXH) 1
14 000532 Washer Ty v 1
15 110004 Screw(M3-0.6 x 8) =) 1
16 6100017 Seal Plug B 1
17 6200222 Lower Knife Holder Spring Stop TARANREES 1
18 110012 Screw(M4-07 x 5) =S5 3
19 6200100 Cloth Plate Rubber Cushijon wE L 1
20 6200221 Front Cover BIA /X~ 1
21 110001 Screw(M4-0.7 x 5.4) Exry 2
22 180040 {6200068] Cioth Plate Spring Pin NErRZTEY 1
23 6200223 Lower Knife Holder Locking Plate TAZXBLEYEX 1
24 6200030 Lower Knife Holder Spring TARINZ 1
25 6200096 Lower Knife Holder TAZE 1
26 110046 Screw(M5-0.8 x 12) Jl=Y) 1
27 000688 Guide Pin ksl Nl 1
28 6200097 Lower Knife TAX 1
29 6200098 Lower Knife Clamp TARHT 1
30 140014 Screw(M4-0.7 x 8) Exy ]

C7Za000



CZ6000



PRESSER FOOT MECHANISM
e e e e e e

RIS

3

Ref.No Parts No. Description m % Amt. Req
1 190088  [190081] Adjusting Screw(M10-0.75 x 30) ECE eSS 1
2 100073 Lock Nut Ovo+whk 1
3 6200469 Presser Spring BI/NNZ 1
4 6200470 [6200292] Presser Bar I 1
5 6200160 Presser Arm Positioning Guide Pin HIpENY 1
6 340061 [000482] Spring Pin ATV TE Y 1
7 6200472 [6200293] Presser Arm Stop IR kw/S 1
8 110012 Screw(M4-0.7 x 5) 1Exy 1
9 6200473 [6200294] Presser Foot Release Lever FES 1

10 6200474 [6200295] Presser Foot Release Lever Spring FHETINER 1
11 170045 Screw(M4-0.7 x 5) Exy 1
12 180001 Screw(M4-0.7 x 4.5) VAES:: S 0 1
13 6200513 [6200297] Presser Foot Lifter Lever BMIESL/IN— 1
14

15 170065 [170047] Screw(M8-1.25 x 10} xRy 1
16 6200291 Presser Foot Lifter Lever Stop HWIHTLIN—Z v/t 1
17 120010 Screw(M6-1 x 10) Exy 1
18 6200514 [6200105] Presser Foot Lifter Lever Link BIBsL/IN—Y>s 1
19 6200154 Presser Foot Shaft Collar HImhs— 1
20 120017 Screw(M5-0.8 x 15) xR 1
21 6200104 Intermediate Lever HITEL /N — 1
22 110065 Stop Screw(M4-0.7 x 12) AbwFry 1
23 100001 Lock Nut Avo2+wk 1
24 6200288 Presser Foot Lifter Lever Spring HIBTLIN—/tx 1
25 6200082 Presser Foot Shaft Bushing WIS v 1
26 160007 Screw(M6-1 X 6) i 5% 1
27 6200527 [6200289] Presser Arm, Complete Set HWIE(R) 1
28 6200103 Presser Foot Shaft 1R T Eh 1
29 6200528 [6200290] Presser Arm I 1
30 6200106 Presser Arm Hinge Pin HIRE>YEy 1
31 160001 Screw(M4-0.7 x 4) =8 1
32-1 6207021 Presser Foot, C. Set{Y5, Y6) T (#8) 1
32-2 6207060 Presser Foot, C. Set(X4) I (f8) 1
32-3 6207094 & Presser Foot, C. Set(X4/B3)(Extra) I () (RREERmR) 1
33 6207001 Presser Foot Hinge Breyy 1
34 110004 Screw(M35-06 x 8) &% 1
35 6207003 Presser Foot Half-stay FEZER 1
36 110050 Screw(M3.5-06 x 4.5) . E=xy 1
37 6207019 Presser Foot({Lower) HI(T) 1
38 6200034 Thread Chain Guide - ERACR 1
39 004237 Screw(3/32-56 X 2.6) Exy 1
40-1 6207022 Presser Foot Stitch Tongue(Y5, Y6) JIL 1
40-2 6207051 PresserFoot StitchTongue(X4) m 1
40-3 6207095 ¢ PresserFootStitchTongue(X4/B3)(Extra) MEEEERSR) - 1

Ref. No.41to bl

See the following page.

CZ6000



CZ6000



PRESSER FOOT MECHANISM IS 8

RefNo Parts No. Description m A Amt. Req
41 6207000 Finger Guard Tt vHH—-R 1
42 000444 Washer ARV o 1
43 005036 Screw(1/8-44 x 5.6) kX 1
44 6207018 Presser Foot Tape Guide BIr—-7HaR 1
45 001230 Screw(3/32-56 x 3.8) Exsy 1
46 6200020 Thread Chain Cutting Knife FzAVhAYY 1
47 004097 Screw(3/32-56 x 4.2) xRy 1
48 6200471 & Presser Bar, C. Set BIEG) 1
49 6207002 Presser Foot(Lower) HI(F) 1
50-1 6207044 Presser Foot, C. Set(Y5, Y6) I (FE) 1
50-2 6207061 Presser Foot, C. Set(X4) T (#H) 1
50-3 6207092 & Presser Foot, C. Set(X5) HIEE) 1
51-1 6207046 Presser Foot Stitch Tongue(Y5, Y6) m 1
51-2 6207057 Presser Foot Stitch Tongue(X4) m 1

51-3 6207093 & Presser Foot Stitch Tongue(X5) m 1




CZEQ00



UPPER LOOPER DRIVING MECHANISM EIL— XK 9
e e e i
RefNo Parts No. Description m & Amt. Req
1 6200188 Looper Driving Lever Connecting Rod JL—/8Ow K 1
2 120049 Screw{M4-0.7 x 16) IRy 4
3 6200080 Connecting Rod Swing-proof &L e A 2
4 6200261 Upper Looper Driving Lever FIL—/EhER 1
5 120006 Screw{MB-1 X 12) IExY 1
5] 6200260 Looper Driving Shaft EIL—\Eh 1
7 6200262 Driving Shaft Thrust Ring AZANYVT 1
8 6200263 Driving Shaft Thrust Ring ASARD T 1
9 6200566 [6200092] Collar ho—- 1
10 120049 & Screw(M4-0.7 x 16) =y 1
11 6200286 Upper Looper Thread Pull-off EIL =ik 1
12 110009 Screw(M4-0.7 x 8) i3 1
13 6200117 Upper Looper Bar Crank Arm, C. Set  EIL—/82 59 (1) 1
14 6200114 Upper Looper Bar Guide Bushing W—IRERAZIL 1
15 6200110 Upper Looper Bar Guide Cover I—IRERE 1
16 130001 Screw(M2.5-045 x 6) 1ExY 1
17 110071 Screw(M2.5-0.45 X 6) IExY 1
18 6200116 Upper Looper Bar Guide, Complete Set —IRENFE) 1
19 6200111 Upper Looper Bar Crank Arm =524 1
20 300008 Washer Ty 1
21 140004 Screw{M6-1 x 16) =) 1
22 6200113 Upper Looper Bar Crank Arm Pin EN=RO oy 1
23 160002 Screw({M4-0.7 x 5) Jlat= 5% 1
24 310089 Qil Wick R 1
25 6200112 Upper Looper Bar JL— e 1
26 000629 Seal Plug = 1
27 6200115 Upper Looper Bar Guide JL—IREA 1
28 310065 Qiling Felt bk 1
29 6209300 Upper Loaper(for Needle Size #9~14) LI —I#HEF#9~14 /) 1
30 210009 Screw(1/8-44 x 3.2) =% 1
31
32 120013 Screw(MB-1 x 15) Exy 2
33 6200169 Upper Lcoper Supplementary Thread Eyelet L)L —/X#iBhRE 1
34 6200278 Lower Looper Thread Pull-off TIL—Rig) 1
35 Q00014 Washer iy 1
36 110002 Screw(M3-05 x 5) =7 1
37 6200120 Upper Looper Bar, C. Set JL—JCEE(HE) 1
38 6200453 Upper Looper Bar Guide Bushing PostionerfZ @R A % 1
39 009746 Screw(M4-0.7 x 8) Exy 1
40 110001 [110009] Screw(M4-0.7 x54)[M4-0.7 x 8] il 1

CZ6000



10




LOWER LOOPER DRIVING MECHANISM

—

TIL—/ K8

10

RefNo Parts No. Description m £ Amt. Req
1 6200108 Looper Driving Lever Connecting Rod JL—/tO0w K 1
2 120049 Screw(M4-0.7 x 16) kT 4
3 6200080 Connecting Rod Swing-proof el kA 1
4 6200377 Lower Looper Driving Lever TFIL—/ i foe 1
5 120006 Screw(M6-1 x 12) IExry 1
6 6200189 Driving Shaft Thrust Ring AZANTL—} 1
7 6200092 Collar{10 X 19 x 9mm) Ho— 1
8 160003 Screw(M5-0.8 x 5) IExy 3
9 6200109 Looper Driving Shaft JL—/%i 1

10 6200107 Lower Looper Holder Arm TIL—/t& 1
11 300008 Washer AR 1
12 140002 Screw(M6-1 x 14) Exy 1
13 6200279 Thread Pull-off TIL—/REaxEY 1
14 110009 Screw(M4-0.7 x 8) Exry 1
15 6209301 Lower Looper TIL—I% 1
16 6209201 Needle Guard(Rear) #3247 (1) 1
17 110036 Screw{M3-0.5 x 6.5) xRy 1
18 180014 Screwed Pin(M3-0.5 x 4.5) Evxry , 1
19 300106 ¢ Conical Spring Washer MmN T w4 1

€Z6000



OOOOOO



FEED DRIVING CONTROL MECHANISM
R O o T A e i

B U SRS

11

RefNo Parts No. Description R & ~ Amt. Req
1 6200254 Main Feed Bar Lever #wxE L— 1
2 120006 Screw(M6-1 x 12) xy 4
3 6200119 Main Feed Bar Lever Pin R LN—FPv 1
4 300000 Washer Twiy 3
5 100002 Nut Fwv bk 1
6 000669 Washer Ty 2
7 6200263 Thrust Plate ASARZL—k 1
8 6200038 Retaining Ring AbyFVwy 1
9 6100262 Main Feed Bar Connection BEUYVY 1

10 6200118 Connection Bushing BRIV Ty 1
11 140001 Screw(M5-05 x 12) il 1
12 6200127 Feed Bar, Complete Set HIXY A8 1
13 6200184 Main Feed Bar gxUE 1
14 6200183 Differential Feed Bar xS 1
15 6200190 Differential Feed Bar Connection RV YV 1
16 6200265 Connection Bushing BEYUY I Ty 1
17 140000 Screw(M5-05 x 15.5) IExz 1
18 6200255 Feed Bar Driving Shaft b- ) ] 1
19 6200256 Feed Bar Driving Shaft Lever =x ') 1
20 6200142 Connecting Rod Pin wUOvREY 1
21 160007 Screw(M6-1 x 6) =85 1
22 6200165 Differential Rocker, Complete Set XY B (4E) 1
23 6200166 Differential Rocker A U B 1
24 6200167 Differential Regulating Slider A4 1
25 6200168 Differential Regulating Slider Cap AZ15E 1
26 110033 Screw(M3-05 x 6) it S5 2
27 6200130 Differential Lever(Right), C. Set EHL/—(BE)#E) 1
28 6100255 Slider Link AZA4FUY 1
29 6100343 Retaining Ring Ay ULy 1
30 6100360 Slider Link Pin ASAFTIU Iy 1
31 6200125 Differential Lever(Right) =L /—(B) 1
32 6100235 Collar(10 X 17 X 8mm) hs— 1
33 160001 Screw(M4-0.7 x 4) Exs 2
34 000690 Spring Pin ANy 1
35 6200123 Differential Lever Spring EEIL/X—% 1
36 6100363 O-ring(P7) ouxs 1
37 6200126 Differential Lever(Left) EFHLIN—(F) 1
38 000528 Washer . Tyiy 1
39 000561 Conical Spring Washer /KR Ty 2y 1
40 100000 Adjusting Nut ; EF v b 1
41 190001 Adjusting Screw(M6-1x11.5,M45-05x4) BERY 1
42 6200131 Differential Feed Graduation X B &R 1
43 110016 Screw(M4-0.7 X 15) =85 . 2
44 6100269 Differential Lever Stop EELIIN—Z hw/t 2
45 110017 Screw(M5-0.8 x 8) by 2

CZ6000



12

CZ6000



FEED DRIVING MECHANISM
0 N

- QIR 1

12

RefNo Parts No. Description m 4 Amt. Req
1 6200173 Feed Bar Guide Support EVEHA RYHR—k 1
2 110064 Screw(M4-0.7 x 8) ExrY 4
3 110004 Screw(M3.5-06 % 8) Ry 6
4 6200174 Feed Bar Shield(Front) EUBY—)LED 1
5 6200175 Feed Bar Shield(Rear) EUBY—ILE) 1
6 6200177 Feed Bar Shield Guide EUBY—=IAIE 1
7 6200178 Feed Bar Guide EUEHAFR 2
8 6200176 Feed Bar Shield(Upper) EUEY—=I(L) 1
9 6200253 Feed Bar Guide Bushing RUBHARTva 1

10 160007 Screw(M6-1 x 6) ExT 1
ki 6200161 Feed Bar Block(Rear) Shaft A (k) 1
12 160001 Screw(M4-0.7 X 4) kxy 1
13 6200140 Feed Bar Block(Rear) Ak(E) 1
14 6200139 Feed Bar Block(Rear) Lid Aak(R)E 1
15 130002 Screw(M3-05 x 6) =87 1
16 6200138 Feed Bar Block(Front) A (A0 1
17 6200141 ‘Eccentric Pin Holder REUVIFxEVYEPVRAE 1
18 6100366 Feed Dog Eccentric Pin EVIxE VY 1
19 6100281 Feed Dog Eccentric EUIFxtEY 1
20 6100282 Roller Bearing Z—=RIRFIYT 1
21 6200133 Feed Dog Driving Connecting Rod EUOY R 1
22 6100284 Feed Dog Regulating Eccentric EVRMTFEY 1
23 180002 Screw(M3-05 x 4) ExY 2
24 110070 Screw(M3-05 x 6.3) ExT 1
25 6100285 Feed Dog Regulating Plate Spring EURE L — bR 1
26 6100286 Feed Dog Regulating Plate REURE L —~ 1
27 6200137 Feed Dog Regulating Gear EYUREHEF 1
28 180003 Screw(M5-0.8 x 8) Exy 1
29 160003 Screw(M5-0.8 x b) IR 3
30-1 6209000 Differential Feed Dog(X4, X5) -5~ 30 1
30-2 6209006 Differential Feed Dog(Y5, Y6) BiIx 1
31 6209001 Main Feed Dog #ixl 1
32 6209002 Auxiliary Feed Dog INEY 1
33 110026 Screw(M3-05 x 6) Ry 1
34 6200257 Connecting Rod Cover EUOw RAN— 1
35 130003 Screw(M4-0.7 x 7.3) Ry 2

CZ8000



CZ6000



LUBRICATING MECHANISM
e T

famkE

13

Ref.No Parts No. Description m A Amt. Req
1 6200506 [6200197] Oil Pump, Complete Set R 7(#8) 1
2 6200475 [6200149] Worm Wheel I F—ILikA —IL 1
3 160001 Screw(M4-0.7 x 4) WEx3 4
4 120049  [110016] Screw(M4-0.7 X 16)[M4-0.7 x 15] IR 2
5 320009 QOil Tube Fitting Stud(Long){M6-1) BHETRI ME) 1
6 000567 Seal VARVE 3% 1
7 6200507 [6200298] Oil Tube, Complete Set ¥m/ o () 1
8 6100310 QOil Tube Fitting One Way End FOE#RF 4
9 6100303 Qil Tube Clamp ERR 7

10 6200508 [6200300] Oil Tube(4.6 X 64 X 220mm) ey PAE g 1
11 320008 Oil Tube Fitting Stud(M6-1) ERFRI b 2
12 6200509 [6200207] Suction Tube, C. Set AR 7 (#8) 1
13 6100308 Oil Tube Fitting Two Way mOEMF 1
14 6200510 [6200150] Oil Tube(4.6 x 6.4 X 2425mm) b DA 1
15 6200206 Oil Filter BB 1
16 6200518 [6200193] Suction Pipe(Upper), C. Set RAIA Z(E)(58) 1
1 6200519 [6200194] Suction Tube(4 X 6 x 18mm) 1 A S 1
18 6200195 Suction Tube(25 x 4 x 60mm) AN 1
19 6200196 Suction Pipe(Upper) BAIRA (L) 1
20 310073 Felt Zz)Lk 1
21 6200299 Oil Tube, Complete Set #aim/ S () 1
22 6200301 Oil Tube(4.6 x 6.4 x 320mm) &/ 7 1
23 6200450 [6200266] OQil Pressure Regulating Valve HRIEHF 1
24 6200451 Oil Pressure Regulating Valve, C. Set  $8E#(#f) 1
25 6200450 Oil Pressure Regulating Valve HEFH 1
26 6200037 Oil Pressure Regulating Ball FER—ILF 1
27 6200028 Guide Pin A1 REY 1
28 6200476 [6200269] Spring A3 1
29 006861 Adjusting Screw(1/4-40 x 5) AR 1
30 000419 Nut +vhk 1
31 6100002 Oil Filter Cap AALNTZ NI Ty 1
32 110045 Screw(M4-0.7 x 12) IEx 3
33 6100370 O-ring(P42) oy 1
34 6100296 Qil Filter AAINT1ILE 1
35 6100297 Filter Housing AT 1 ILIE 1
36

37 6200248 Qil Pipe dAAIINA 7 1
38

39 6200186 Oil Pipe, C. Set ZFAILIRA F(HR) 1
40 6200185 Qil Pipe . AL 1
41 000456 Seal Plug @tz 1
42 310090 Oil Wick SHS 1
43 6200074 Oil Sight Gauge FAAINT = 1
44 6100363 O-ring(P7) Gy 1
45 110053 Screw(M6-1 x 8) X 1
46 320012 Qil Tube Fitting Stud(1/4-40) BEHMFEARIL 3

CZ6000



14
CZ6000

CZ6000



CZ6000 EXCLUSIVE PARTS
L e e e e R R

Y7EFIERARS

14

RefNo Parts No. Description m % Amt Req
1 6207025 Presser Foot, Complete Set(Q4) I (#8) 1
2 6207001 Presser Foot Hinge Hreyy 1
3 110004 Screw(M3.5-06 x 8) 1y 1
4 6207003 Presser Foot Half-stay ¥EER 1
5 110050 Screw(M3.5-0.6 x 4.5) Exy 1
6 6207026 Presser Foot(Lower) HI(TF) 1
7 6207027 Presser Foot Stitch Tongue(04) m 1
8 6207000 [6207028] Finger Guard ZavHA-R 1
9 005036 Screw(1/8-44 x 56) IRy 3

10 6201000 Cloth Plate JORFL—k 1
11 6201001 Cloth Plate(Lower) JOZAZ7L—KTF) 1
12 6201002 Rubber Cushion JORTL— MT)EAE 1
13 6201017 Pin e 1
14 6208004 Stitch Plate(04) Fag 1
15 6209009 Differential Feed Dog [:0p-3) 1
16 6209010 Main Feed Dog waxy 1
17 6209302 Upper Looper EIL—% 1
18 6201003 Blind Hemming Guide, C. Set &3 EH () 1
19 6201004 Overhanging Guide Hinge, C. Set TEFR (4E) 1
20 6201005 Hemming Positioner EEIERE A 1
21 000533 Washer A 1
22 007006 Screw(9/64-40 x 4) Ry 1
23 6201006 Blind-Hemming Edge Guide, C. Set #E3IEHE ) 1
24 6201007 Blind-Hemming Edge Guide E3EHE 1
25 009624 Screw(1/8-44 x 5.3) IExy 1
26 6201008 Swing-out Lever AAVTT IR LIN— 1
27 004150 Screw(11/64-40 X 5.2) Wy 1
28 000172 Conical Spring Washer m/Xx7w iy 1
29 000334 Nut P 1
30 6201009 Overhanging Guide Hinge Stop ERA b vt 1
31 001331 [001330] Screw(9/64-40 x 3.8)[9/64-40 x 38] %Y - 1
32 6201010 Swing-out Lever Holder AATF o8 LR—BAE 1
33 620101 Swing-out Lever Stop AT TP INLIR—=R vt 1
34 6201012 Edge Guide Positioning Pin EHEREL > 2
35 6201013 Positioning Pin Holder Spring EHEBEEE HI/R 2
36 001225 Screw(1/8-44 x 2.8) kxy 1
37 001196 Screw(1/8-44 x 6) Exy 3
38 6201014 Edge Guide Adjusting Holder &5 BES 1
39 004106 Screw(9/64-40 x 6.5) Exy 2
40 007619 Screw(9/64-40 % 6:3) ExT 1
41 6201015 Adjusting Screw Guide Piece W/EARIHI R 1
42 006444 Adjusting Screw(1/8-44 x 12.9) HERY 1
43 6201016 Edge Guide Adjusting Holder Cover #3|5Et18% 1
44 110047 Screw(M4-0.7 x 10) Ry 2

™7annn



15
CZ6003

CZ8000



CZ6003 EXCLUSIVE PARTS HTEFLERES 1D
e

RefNo Parts No. Description m A - Amt. Req
1 6207043 Presser Foot, C. Set(04) I (§8) 1
2 6207001 Presser Foot Hinge - BIevy 1
3 110004 Screw(M3.5-0.6 x 8) xrs 1
4 6207002 Presser Foot{Lower) BI(TF) 1
5 6207045 Presser Foot Stitch Tongue(04) m 1
6 6207000 Finger Guard PR bl s 1
7 000444 Washer Dwiy 1
8 005036 Screw(1/8-44 x 56) 1237 1
9 6200034 Thread Chain Guide E|AA R 1

10 004237 Screw(3/32-56 X 2.6) 5% 1
11 6207003 " Presser Foot Half-stay ¥ETEH 1
12 110050 Screw(M3.5-0.6 x 4.5} IRy 1
13 6208011 Stitch Plate{04) R 1
14 6209302 Upper Looper =R 1
15 6201017 Pin ol 1

1

16 6209000 Differential Feed Dog(0O4) ;1>




CZ6000



CZ6016 EXCLUSIVE PARTS Y7EFIGANS 10
1 e T ——

RefNo Parts No. Description W A Amt. Req
1 6207073 [6207029] Presser Foot, C. Set(02) I (}8) 1
2 6207001 & Presser Foot Hinge ey 1
3 110004 Screw(M3.5-0.6 x 8) =37 1
4 6207003 & Presser Foot Half-stay XEEH 1
5 110050 & Screw(M3.5-06 x 4.5) =37 1
6 6207089 & Presser Foot (Lower) HI(T) 1
7 6200034 & Thread Chain Guide ERAAR 1
8 004237 Screw(3/32-56 x 26) ExT 1
9 6207072 & Presser Foot Stitch Tongue M 1

10 6207112 & Finger Guard T4 HA—-R 1
11 005036 ¢ Screw(1/8-44 x 56) Fx 1
12 6208035 [6208005] Stitch Plate, C. Set(0Q2) #HR (f8) 1
13 6208034 ¢ Stitch Plate(0Q2) #HiR 1
14 6208023 & Stitch Plate Tonhgue AR 1
15 004182 & Screw(3/32-56 % 2.5) kxy 1
16 6209302 Upper Looper EiL—ix 1
17 6201017 Pin i 1
18 180002 Screw(M3-05 x 4) Ex 2
19 6209031 [6202011] Differential Feed Dog Bl 1
20 6209032 [6202012]) Main Feed Dog #ExEY 1
21 6202013 Auxiliary Feed Dog sE ) 1
22 6207029 Presser Foot, C. Set(02) T (#) 1
23 6207055 Presser Foot Hinge BIewy 1
24 6207030 Presser Foot{Lower) HIT{F) 1
25 6207031 Presser Foot Hinge Spring HAIb Iz 1
26 004131 Screw(1/8-44 x 6) Exry i
27 6207032 Thread Chain Guide FIRAA R 1
28 6207033 Presser Foot Stitch Tongue m 1
29 004138 Screw(1/8-44 x &) =) 1
30 6208005 Stitch Plate, Complete Set iR (8) ]
31 6208006 Stitch Plate #HiR 1
32 6208007 Stitch Plate Tongue AR 1
33 004204 Screw(3/32-100 x 2.2) kExry 1
34 6208008 Stitch Plate Tongue Stop BHRMA b vt 1
35 001228 Screw(3/32-56 x 3.2) IExy 1
36 000933 Rubber Cushion({Medium) 18 ABE(F) 1
37 300040 Washer vl 1
38 6209012 Main Feed Doglwith Rubber Face) Bax U (T ALk 1
39 6209011 Differential FeedDog(withRubber Face) B U (T Lok )) 1
40 000932 Rubber Cushion{Large) 1 ABE(K) 1
47 6201020 Lower Knife Holder TARE 1
42 6201019 Upper Knife Holder EXZRILS 1
43 6201018 Upper Knife AR 1




17
CZ6016-61

CZ6000




@ CZ6016-61 EXCLUSIVE PARTS Y7EFLERABG 17
“

RefNo Parts No. Description m % Amt. Req
1 6207073 Presser Foot, Complete Set(02, 03) I ($H) 1
2 6207001 Presser Foot Hinge Hrbeyy 1
3 110004 Screw{M3.5-06 x 8) s 1
4 6207003 Presser Foot Half-stay HEER 1
5 110050 Screw(M3.5-0.6 x 4.5) xRy 1
6 6207089 Presser Foot(Lower) BI(T 1
7 6200034 Thread Chain Guide ERHT R 1
8 004237 Screw(3/32-56 x 2.6) 37 1
9 6207072 Presser Foot Stitch Tongue m 1

10 6207112 Finger Guard ZavHA-R 1
11 005036 Screw(1/8-44 x 56) kxy 1
12-1 6208023 Stitch Plate, Complete Set(02) #HiR (48) 1
12-2 6208018 Stitch Plate, Complete Set{03) S+ (18) 1
13 6208019 Stitch Plate iR 1
14-1 6208022 Stitch Plate Tongue(02) R 1
14-2 6208020 Stitch Plate Tongue(O3) #H T 1
15 004182 Screw(3/32-56 x 2.5) xRy 1
16 6209023 Differential Feed Dog B 1
17 6201017 Pin e 1
2

18 180002 Screw(M3-05 x 4) xR




18
CZ6120, 6120-40, 6125(1)

20 18

CZ6000



CZ6120, 6120-40, 6125 EXCLUSIVE PARTS(1) 7 EFILEBRZES(1) 18
e

RefNo Parts No. Description m # Amt. Req
1 6200058 Needle Bar Driving Lever HiET 7 U BhEE 1
2 6200134 Crankshaft AP IR Al S 1
3 6200135 Needle Thread Pull-off Hiigy 1
4
5 6200136 Upper Knife Holder(Flat Type) EX I (F) 1
6 6200308 Upper Knife(Flat Type) LA () 1
7 6100058 Tension Spring(Needle) ST/ (EHR) 1
8 6200128 Eye Guard Spacer FAH—RIN—4 1
9 100001 Nut Fu bk 1

10 6209304 Upper Looper EI—=X 1
11 6200455 Upper Looper Driving Lever EIL—/ @i 1
12 6200488 [62004586] Driving Shaft Thrust Ring AZARUYT 1
13 6200108 Looper Driving Lever Connecting Rod JL—/{Ow K 1
14 6200457 Lower Laoper Driving Lever TIL—/ EEE 1
15 6200517 [6200458] Driving Shaft Thrust Ring ARZARUVT 1
16

17 6200459 Looper Thread Pull-off JL— IRy i
18 6200460 Looper Holder Cover W—IKEHIN— ]
19 110001 Screw(M4-07 x 5.4) IEx 1
20 6200461 Upper Looper Thread Eyelet EIL—itHiE 1
21 6200462 Lower Looper Thread Eyelet TFIL—/haE 1
22 000014 Washer Ty iy 2
23 110002 Screw(M3-05 x 5) kxry 1
24 110026 Screw(M3-05 x 6) =) 1
25 6200463 Lower Looper Thread Pull-off TIL—/ k02 1
26 6200464 Looper Thread Eyelet(Left) Jb— 7 Gl () 1
27 130020 Screw({M4-0.7 X 6.3) =) 1
28 390663 Thread Chart FaE v E 1
29-1 6208000 Stitch Plate{Y5) #riR 1
29-2 6208002 Stitch Plate(Y6) #Hix 1
29-3 6208014 Stitch Plate(Y7) #Hik 1
29-4 6208016 ¢ Stitch Plate(Y8) #Hik 1
30 6208026 ¢ Adjustable Stitch Tengue BEM 1
31 110064 & Screw(M4-0.7 x 8) =) 2




19
CZ6120, 6120-40, 6125(2)

CZ6120 CZ6125

CZ6000



CZ6120, 6120-40, 6125 EXCLUSIVE PARTS(2) 7 ETFI/ILEREM(2) 19

| e e e Lo i M A | o A e e M R R et e

RefNo Parts No. Description m % Amt. Req
-1 6207044 Presser Foot, C. Set(Y5, Y6) HI () 1
1-2 6207063 Presser Foot, C. Set(Y7) HI(R) 1
1-3 6207067 4 Presser Foot, C. Set(Y8) I () 1
2 6207001 Presser Foct Hinge HBreyy 1
3 110004 Screw(M35-0.6 x 8) Wz 1
4 6207003 Presser Foot Half-stay ¥EHER 1
5 110050 Screw(M35-06 x 4.5) == 1
6 6207002 Presser Foot (Lower) EI(T) 1
7 6200034 Thread Chain Guide ERAMK 1
8 004237 Screw(3/32-56 X 2.6) =% 1
9-1 6207046 Presser Foot Stitch Tongue(Y5, Y6) m 1
9-2 6207058 Presser Foot Stitch Tongue(Y7) m 1
9-3 6207070 & Presser Foot Stitch Tongue(Y8) M i

10 6207018 Finger Guard v HA—FR 1
11 000444 Washer PAVEYE o 1
12 005036 Screw(1/8-44 x 58) =) 1
13-1 8207021 Presser Foot, C. Set(Y5, YB) HI#E) 1
13-2 6207059 Presser Foot, C. Set(Y7) T (%) 1
14 6207019 Presser Foot (Lower) BI(T) 1
15-1 6207022 Presser Foot Stitch Tongue(Y5, Y6) m 1
165-2 65207056 Presser Foot Stitch Tongue(Y7) M 1
16 6207018 Presser Foot Tape Guide Brryr—7H0K 1
17 001230 Screw(3/32-56 x 3.8) Ex 1
18 6207113 & Presser Foot, C. Set(Y5) I (58) ]
19 6207114 & Presser Foot Hinge Frbyvy 1
20 6207115 & Presser Foot {Lower) BIT(T) 1
21 6207116 & Presser Foot Stitch Tongue(Y5) i ]
22 6207117 & Finger Guard 74V HA—R 1
23 110121 & Screw(1/8-44 x 5.6) =% 1
24 6207118 & Presser Foot Chip FrFv 7 1
25 004236 & Screw(3/32-56 x 4.2) = 1
26 6200567 @ Edge Guide Unit L7 EH(HE) 1
27 110009 & Screw(M4-0.7 x 8) = 1




20
K2 DEVICE(1)

1

CZ6000



€ K2 DEVICE(1)

K2 3B (1)

20

#

RefNo Parts No. Description m A Amt. Req
1 6201021 K2 Device, Complete Set K2Z& 8 (f8) 1
2 6201022 Suction Pipe, Complete Set FoAE (4B) 1
3 6201023 Suction Pipe TAE Ak 1
4 310017 Qil Wick sy 1
5 000755 Qil Wick Pin AP 1
6 6201024 Suction Pipe Cover BEAE A/ — ]
7 004237 Screw(3/32-56 x 2.6) Exry 1
8 004404 Screw(3/32-56 x 5.1) jl ) 2
9 6201025 Upper Trimming Knife 3 1

10 004131 Screw(1/8-44 x 6) =37 1
11 004139 Screw(3/32-56 x 3) Exy 2
12 6201026 Lower Trimming Knife Holder Pin TAHEZREY 1
13 6201027 Lower Trimming Knife TH 1
14 004236 Screw(3/32-56 x 4.2) kxr 1
15 6201040 Lower Trimming Knife Driving Plate =~ FXER&#k 1
16 6201041 Spring Sleeve FTHENRRZ)—F 1
17 6201042 Lower Trimming Knife Pushing Spring FHEE&/t% 1
18 6201043 Spring Protect Washer THINRK DT v iy 1
19 6201044 Washer Ty ]
20 6201045 Air Shield Rubber BRFEIBS IE T L 1
21 007623 Screw(9/64-40 x 53) i35 2
22 6201048 Lower Trimming Knife Guide Support TR H - KEHS 1
23 110006 Screw(M35-06 x 10) =& 1
24 6201047 Lower Trimming Knife Guide THEBAER 1
25 270001 Screw(1/8-44 x 3) =8 1
26 6201048 Suction Power Control, C. Set eS| HREEEE () 1
27 6201039 Suction Power Control Tube(lnner) N E kL 1
28 6201049 Suction Power Control Tube W HAEE 1
29 001892 Screw(1/8-44 x 29) xRy 1
30 6201050 Nylon Hose WElFa—7 1
31 6201051 Cloth Plate Spacer VAT —kAN—% 1
32 110042 Screw(M3.5-06 x 4) = 2
33 6201052 Suction Pipe Support RIABRfT & 1

CZ8000



21
K2 DEVICE(2)

CZ6003/K2 CZ6020/K2
| 13-1

CZ6000



¢ K2 DEVICE(2)

K2 & E(2)

21

RefNo Parts No. Description m A Amt. Req
1 6207054 Presser Foot, C. Set(04) BI(H) 1
2 6207001 Presser Foot Hinge il 1
3 110004 Screw(M3.5-0.6 x 8) IRy 1
4 6207002 Presser Foot(Lower) HI(M™ 1
5 6207045 Presser Foot Stitch Tongue(04) 1L 1
6 6207000 Finger Guard ZavHA-R 1
7 000444 Washer Ty 1
8 005036 Screw(1/8-44 x 5.6) Fxry 1
9 6207047 Thread Chain Guide EIRAAR 1

10 004237 Screw(3/32-56 x 26) Exy 1
11 6207003 Presser Foot Half-stay FEER 1
12 110050 Screw({M3.5-0.6 x 4.5) xRy 1
13-1 6207049 Presser Foot, C. Set{Y5, Y&) T (#E) 1
13-2 6207262 Presser Foot, C. Set(X4) T (¥8) 1
14-1 6207046 Presser Foot Stitch Tongue(Y5, Y6) m 1
14-2 62070567 Presser Foot Stitch Tongue({X4) m 1
15 6207050 Presser Foot, C. Set(X4) T (58) 1
16 6207019 Presser Foot{Lower) HI(T 1
17

18 6207051 Presser Foot Stitch Tongue(X4) m 1
19 6207018 Presser Foot Tape Guide HILF—-THAR 1
20 001230 Screw(3/32-56 x 38) i %) 1
21 6207098 Presser Foot, C. Set(Y5, Y6) T (HE) 1
22 6207022 Presser Foot Stitch Tongue(Y5, Y8) m 1

CZ6000



22

B3 DEVICE

1

CZ6000



@ B3 DEVICE B3 & B 22
e e R T T T e e pre
Ref.No Parts No. Description m A Amt. Req
1 6201054 B3 Device, C. Set B3 #&%E (1) 1
2 6201037 Back Tack Cutting Unit ZEERYT Y B () 1
3 6201028 Thread Chain Cutting Knife Holder HEBfHE 1
4 6201053 Thread Chain Cutting Knife p3) 1
5 6201029 Thread Chain Cutting Knife Holder Spacer FENft& R ~—4 1
6 003637 Screw(1/8-44 x 2.5) xy 2"
7 004205 Screw(11/64-40 x 18) Exry 1
8 6201036 Thread Chain Holder sk vl 1
9-1 6201035 Thread Chain Holder Spring(Standard) ZCIEH# T/« (2% 1
9-2 6201034 Thread Chain Holder Spring(with Stronger Pressure) ZZBRH T/XR (/R ER&RLY) 1
10 000361 Adjusting Nut EERRITNRBEF Y ~ 2
11 000535 Washer Twiy 1
12 110044 Screw(M3-06 x 14) IExrY 1
13 6201033 Cloth Plate JOZ7L—hk 1
14 6201030 Synchronizer Positioning Pin D 1
15 110009 Screw(M4-0.7 x 8) IERY ]
16 6200552 Synchronizer Cushion IRP S gF P v tig ¥ 1
17 6207052 Presser Foot, C. Set(04) () 1
18 6207001 Presser Foot Hinge Hreyy 1
19 110004 Screw(M4-0.7 x 8) R 1
20 6207002 Presser Foot(Lower) HI(T) 1
21 6207053 Presser Foot Stitch Tongue(04) m 1
22 6207000 Finger Guard TavHA-R 1
23 000444 Washer AR 1
24 005036 Screw(1/8-44 x 56) LR 1
25 6200034 Thread Chain Guide ZRHAR 1
26 004237 Screw(3/32-56 x 1.7) Exy 1
27 6207003 Presser Foot Half-stay HEER 1
28 110050 Screw(M35-06 x 4.5) xRy 1
29 6208013 Stitch Plate(04) #Hik 1
30 6209015 Differential Feed Dog ;1P 1
31 6209016 Main Feed Dog Xy 1




23

MT22 DEVICE(1)

CZ6000



& MT22 DEVICE(1)

MT22 & (1)

23

Ref.No Parts No. Description m % Amt. Req
1 6201175 Solenoid Cover V0oL /A KRN~ 1
2 006233 Screw(M3-05 x 5) IExy 2
3 6201169 Solenoid vyL/1K 1
4 000206 Nut +v bk 2
5 6201171 Solenoid Holder V0L RERAE 1
6 009976 Screw(MB-1 x 15) =87 2
7 340003 Pin Ne@rey 1
8 6201174 Drive Gear gLy 1
9 009749 Screw(M4-0.7 x 18) xRy 1

10 000339 Nut Fvk 1
11 006638 Screw(5/32-40 x 95) IExy 1
12 6201172 Solenoid Spring DAV (VA3 1
13 6201179 Trimming Device C. Set AZREE (1) 1
14 6201173 Driven Gear N 1
15 160001 Screw(M4-0.7 x 10) kEx 2
16 6201178 Upper Knife Holder EXAZE 1
17 110039 Screw(M35-06 x 10) Exy 1
18 300050 Spring Washer ' ATy 1
19 000532 Washer PRI 1
20 6200516 Upper Knife Rubber Cushion ARGy gy 1
21 6201166 Lower Knife TAZR 1
22 6201167 Lower Knife Fabric Guide TAZTEAN 1
23 001230 Screw(3/32-56 x 38) IExs 2
24 6201177 Fabric Guide(Finger guard) wHAER 1
25 004404 Screw(3/32-56 x 5.1) Exy 1
26 6201170 Upper Knife EXZ 1
27 6201164 Collar(6 x 9 x bmm) h>— 1
28 003637 Screw(1/8-44 x 25) ExY 1
29 6201165 Upper Knife Spring EAZREx 1
30 6201176 Upper Knife Holder Fixing Block EAZBEES 1
31 004358 Screw{3/64-40 x 5.6) lExr 2
32 6201063 Trimming Device Support A AKEffR 1
33 009748 Screw(M4-0.7 x 12) Exy 1
34 000644 Spring Washer ATV T Ty iy 1
35 000665 Washer Ty iy 1
36 009976 Screw(M6-1 x 15) Ex 1
37 000661 Spring Washer ATV T Ty 1
38 000425 Washer Ty iy 1
39 6201185 Cloth Plate Spacer JAATL—hRR—% 1
40 110042 Screw(M35-06 x 4) Exy 2

N o



24

MT22 DEVICE(2)

CZ6000



€ MT22 DEVICE(2)

MT22 &i& (2)

24
ﬁ

Ref.No Parts No. Description m % Amt. Req
1 6201183 Manual Switch, C. Set A1 v F (1) 1
2 6201187 Switch Support A v FER 1
3 180025 Screw(M4-0.7 x 45) xR 1
4 110106 Screw(M4-0.7 x 8) ey 2
5 6201182 Switch A1 YF 1
6 6201186 Switch Cover AAYFNIN— 1
7 002993 Screw(M3-06 x 16) Ha=39) 1
8 6201157 Cord Bushing dA—KFwvia 1
g 009995 Screw(M3-0.6 x 5) kxrs 1

10 6201180 Manual Switch Plate A1y FR 1
11 000002 Spring Washer ATV T Tw g 1
12 000488 Nut Fvk 1
13 6201181 Cord Clamp(3.4-2N) A=K7 2
14 110012 Screw(M4-0.7 X 5) =37 s
15 6201184 Control Box, C. Set FH=E (1) 1
16 6101118 Control Stay BIfEIAR Y 7 Z 2T 2
17 006905 Wood Screw(® 5.1 x 5) R 6

CZB000



CZ6000



MICELLANEOUS SUPPORTING BOARD 2 R EE 25
I TR e ) e

Ref.No Parts No. Description m & Amt. Req

1 6200303 Belt Cover NI A= 1

2 110015 Screw(M4-0.7 x 25) ry 2
3 6200304 Supplementary Belt Cover ~) -EEgy N — 1
4 110013 Screw(M4-0.7 x 8) Ry 2
5 6200148 Supporting Board TR 1
6 000070 Hanging Nut mUFwhk 4
7 009861 Hanging Bolt B UMLK 4
8 6200210 Spacer(15mm) FTRANR— 4
9 6101005 Spacer{bmm)(See the below) BURAR—Y(TEER) 4
10 6100326 Supporting Board Rubker Cushion ZUiRT AR 8
11 000162 Washer AR o 4
12 000016 Nut Fyk 8
13 6200152 Chute(Upper} Support 23— b )RR 1
14 005624 Screw{M4-0.7 x 10) Ry 4
15 6200146 Chute{Upper) Ya— (L) 1
16 6200147 Chute(Lower) Ya—MT) 1
17 6200151 Chip Receiver BT 1
18 350007 Wood Screw(¢ 35 x 16) Rpy 2
19 6200524 & Edge Guide Holder EREfAE 1
20 110035 ¢ Screw{M4-0.7 x 10) Ex 2
21 110009 & Screw(M4-0.7 x 8) Exs 1
22 000665 @ Washer Ty 1

Note : Not necessary when the thickness of Table is 45mm.
() F— 7L DEX45mmD & ®IFAE,

CZ6000



26

C7ENDD



THREAD STAND

<t

I

&

26

Ref.No Parts No. Description m & Amt. Req
1 6802629 Thread Stand, C. Set(4 Spools Type) HRIZ&(#8)(424%MH) 1
2 6802601 Column Cap ASLFv v 1
3 6802602 Column Pipe{Upper) A LA T (E) 1
4 6802603 Thread Guide Holder(Large) HA RRILY (K) 1
5 911002 Screw(M4-0.7 x 20) xRy 1
6 911001 Screw(M4-0.7 x 12) Exy 3
7 910001 Nut vk 4
8 6802604 Column Pipe Connector A5 LI THF 1
9 911006 Screw(M5-0.8 x 13) 1285 2

10 910000 Nut Fwk 6
11 6802605 Column Pipe(Lower) 32 L0 F(TF) 1
12 930052 Washer Tyviy 1
13 930053 Spring Washer ATV T T vy 1
14 910003 Nut(M16-1.5) Fwv bk 1
15 6802606 Thread Hanger({2 Spools Type) AL BN HEZERA) 4
16

17 6802608 Thread Eyelet FALy b 4
18 6802609 Thread Hanger Holder AL v RNV Hiax 4
19 911060 Screw(M6-1 x 15) Exy 4
20 6802610 Thread Guide Arm A1 R7—L M
21 6802611 Thread Guide Holder(Small) A1 RRILF (N 1
22 6802612 Thread Guide(5 Spools Type) AL v RHA RGEERRA) 1
23 6802613 Spool Cushion AT=Novgy 4
24 6802614 Spool Pin A=) 4
25 6802615 Spool Mat A==y k 4
26 6802616 Spool Seat Disc Zom 4
27 930055 Spring Washer ATV T Iy v 4

CZ8000



2

WARNING LABEL E£5X)L

U

I

A

e

NL o5& oz
390220 [SAFETY INSTRUCTON LABEL

]
— ¥

520
[ e
—_
=t

ASESFTE| Coh-2RIH L2
A DANGERD BRAA yFEY o154,
SAToTHBRITSC L, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HGH-VOLTACE
turn off power ‘
suply and wait BBIRSL
more than 5 minutes
before opening.
“Be sure to comnect earth line”.
390145
T—ANL
ROTATINGDIRECTION
SYMBOL. : CHECK CORRECT ROTATING
390146 DIRECTION
EERARERTNIL
EYE GUARD : TAKE CARE NOT CAIUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE
LCAUTION | HAEESNIL
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

SREEoNL




Yyamato

YAMATO SEWING MACHINE

YAMATO SEWING MACHINE (NINGBO) CO. LTD.
No.641, WEST HENGSHAN ROAD, ECONOMIC
& TECHNICAL DEVELOPMENT ZONE, BEILUN,
NINGBO, P.R.CHINA, P.C. 315800
Tel. +86-574-8680-0888
Fax. +86-574-8680-0555

P/N 6810001(P)

No. 3 Edited in 2007.5
(€Z6000)

Printed in Japan 2007.6.1H@



